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Fig. 1 Testing Instruments and Tooth Specimen
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Table 1 Description of Terms for Test Results
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Terms Description
Force / Ac
[S'\t;gzs] (Ac is the cervical cross sectional area

except pulp cavity)

Displacement Rate
[mm/mm]

Displacement / Lc
(Lc is the length of crown)
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Fig. 2 Force vs. Displacement of Specimen T04
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Fig. 3 Stress vs. Displacement Rate of Specimen T04
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Table 2 Linear Fitting of Fracture Test

Graph  Foree v, Displacement Stress vs. Displacement Rate

Specime [N/mm] [MPa]
TO1 831 (0.97) 295 (0.97)
T02 678 (0.96) 255 (0.96)
TO3 804 (0.98) 210 (0.98)
T04 621 (0.97) 162 (0.97)
Ave+SD 7344100 (0.97+0.01) 231457 (0.97+0.01)
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